

No. :	GZMR250300733002	
Date :	May 08, 2025	
Page:	1 of 5	



CUSTOMER NAME:	Jiang Su Wan Yuan New Materials Co., Ltd.
ADDRESS:	${\tt XingyeRoad}, {\tt ShangdangTown}, {\tt DantuDistrict}, {\tt Zhenjiang}, {\tt Jiangsu}, {\tt Chinadist}, {\tt Chinadist$

Sample Name : Gold epoxy phenolic coated aluminum foil Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, assumes no responsibility to verify the accuracy, adequacy and completeness of the sample information provided by client.

: SHP25-007161 : Mar 18, 2025 Mar 18, 2025

:

SGS Ref. No.			
Date of Receipt			
Testing Start Date			
Testing End Date			
Test result(s)			

: May 08, 2025 : For further details, please refer to the following page(s) (Unless otherwise stated the results shown in this test report refer only to the sample(s) tested)

> Signed for SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

Cathy Peng Authorized signatory



https://www.s : (86-755) 8307 1443,

ing, Qila: 」Rom 10(Baldig 3) ki 50(Kakhang kena, Hangu Dakit, Gangbu, Qila: 1(86-20) 82155555 www.sgsgroup.com.cn 中国・广糸・广州市黄埔区开创大道1501号3株101房 1(86-20) 82155555 sgs.china@sgs.com 中国・广东・广州高新技术产业开发区科学城科珠路198号



No. : GZMR250300733002 Date : May 08, 2025 Page: 2 of 5

Summary of Results:

No.	Test Item	Test Method	Result	Conclusion
1	Acetic Acid Salt Spray (AASS) Test	ASTM G85-19 Annex A1	See result	1

Note:

Pass : Meet the requirements;

Fail : Does not meet the requirements; / : Not Apply to the judgment.

Original Sample Photo:

original outliple i noto.	
3	30 cm 40 cm Constant Constan
	Original Sample-Sample A



so otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed worked, able on request a concessible at https://www.ags.com/acmans.com/acmains.com/ac



No. : GZMR250300733002 Date : May 08, 2025 Page: 3 of 5

Test Item: Acetic Acid Salt Spray (AASS) Test

Sample Description: Metal part

Test Method: ASTM G85-19 Annex A1

Test Condition:

Concentration of solution collected: (5±1) % NaCl (m/m)

Chamber temperature: (35±2) °C

Volume of salt solution collected: (1.0~2.0) ml/(80cm²·h)

pH of collected solution at 25°C: 3.1~3.3

Test Result:

Sample	Exposure period	Appearance rating
1		10
2	500h	10
3		10
1		10
2	1000h	10
3	_	10

Note:

1.Appearance rating refers to EN ISO 10289:2001, as follows:

Area of defects, A (%)	Appearance rating
0(No defects)	10
0 <a≤0.1< td=""><td>9</td></a≤0.1<>	9
0.1 <a≤0.25< td=""><td>8</td></a≤0.25<>	8
0.25 <a≤0.5< td=""><td>7</td></a≤0.5<>	7
0.5 <a≤1.0< td=""><td>6</td></a≤1.0<>	6
1.0 <a≤2.5< td=""><td>5</td></a≤2.5<>	5
2.5 <a≤5.0< td=""><td>4</td></a≤5.0<>	4
5.0 <a≤10< td=""><td>3</td></a≤10<>	3



s otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overlead, bits on request or accessible at *Https://www.sab.com/genetal/mattersates/conditions*, Atternition is drawn to the limitation of liability is the origination of the service printed overlead, service of the service mapping of the service of the serv

or email: CHL Doccheckages_com DEIX Kahnkutsame Kampanika Kaapta, Gapta, Gapta, Cala 中国・广东・广州市業技术产业开发区科学编科培教1988 中国、广东・广州市黄埔区开创大道1501号球路10月。(186-20) 82155555 sgs.china@ags.com



No. : GZMR250300733002 Date : May 08, 2025 Page: 4 of 5

Area of defects, A (%)	Appearance rating
10 <a≤25< td=""><td>2</td></a≤25<>	2
25 <a≼50< td=""><td>1</td></a≼50<>	1
50 <a< td=""><td>0</td></a<>	0

2.Defects of edge do not influence the numerical rating.

3.Intermediate inspection was carried out immediately without any treatment and the result is only for client's reference.

Test Photo:





otherwise agreed in writing, hist document is issued by the Company subject to its General Conditions of Sarvice printed workset, le on request or accessible at https://www.sag.com/actimum.mc/acceditions, Attention is drawn to the limitation of liability, hiftation and jurisdiction issues defined therain. Any holder of this document is advised that information contained hereno reflects manys i findings at the time of its intervention only and within the limits of Client is instructions, if any. The Company's solid ability is to its Client and this document does not excensive produced scateging in full, without prior written approved of the Company. Any orized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted libitet extent of the sub. Unleas otherwise stated the results shown in this test report feer only to the sample(s) tested and such (s) ar or tailmed for 30 days only.

or email: 「RL Doccheckagas_com 」に関係的体化活動のEmail:Email Email:Email Email:Email



No. : GZMR250300733002 Date : May 08, 2025 Page: 5 of 5



Equipment Information:

Equipment	Model	Equipment No.	Calibration date	Next Calibration date
Salt Spray Chamber	BGD 881/S	GZMR-AG-E331	2024-05-21	2025-05-20

******** End of report*******



s otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, bie on request reacessible at https://www.sag.com/affirmation.com/affirm

or email: <u>CN.Doscheck@gas.com</u> 」の私版Akaka&awa,Sanaki kandpakemeteka auguta, Gangta, Cha 口 Rom (t). Makgi, ku Stik. (Sangta, Cha (18-20) 82155555 www.sgagroup.com.on 中国・广东・广州高新技术产业开发区科学編科推動1989 中国、广东・广州市黄埔区开创大型1551号3排101度(18-20) 82155555 sgs.china@gags.com